SFI

FOUNDATION
INC.

15708 Pomerado Road, Suite N208, Poway, CA 92064
Phone (858) 451-8868 - Fax (858) 451-9268
TEST LABORATORY E-mail: sfi@sfifoundation.com

SFI Spec 3.2A Test R& D

Company Name: Heliotextil. SA Report Number: 19-347-2
Address:Rua dos Combatentes do Ultramar PO box 467 Date of Report:  08/01/19

City, State, Zip: 3701-914 S Joéo da Madeira Purchase Order No.: VAT 500133263
Contact: Anabela Guimaraes Phone: 00351256201100
Type of Test: Flammability

Part Number/Name: Heat Press Mobil 1 Logo LITE No.086

50% Aramid / 50% Viscose 250g/m? + 5%
Specification/Revision:  SFI Spec 3.2A Driver Suits/Effective: March 27, 2013
Test Procedure: Paragraph 5.1.1
Date of Test: 07/25/19

Requirements:

The average after flame time shall be 2.0 seconds or less. The average char length shall
be six (6) inches or less. Any melting or dripping of the material is cause for failure.

Results:

Sample After Flame Time Char Length
(Sec.) (Inches)

1 0.3 0.5

2 0.4 0.6

3 0.3 0.4

4 0.2 0.5

5 0.3 0.3
Average 0.3 0.46

This report applies only to the actual samples tested. SFI Laboratory does not certify, warrant or
guarantee any products manufactured by others. Samples discarded within 1 year unless
otherwise requested in writing by manufacturer.
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